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Cone Calorimeter3 Test Result
Sample Name Sample NO. Date : Operator
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Go.o 05 10 15 20 25 30 35 40 45 50
Time (min) Ver.2.35 NO.111800502
It [ & & 35, BR
HRR : 3%f% 7%
SPECIMEN MASS : # % 'H &
0, 1 RAKE
THR : 48 2hAF 5 F
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